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EZELBARRE .0 0 0 0 0
LEI GIU METAL CO., LTD.

BB THRER I8

NO. 189, SEC. 1, JHANGSING RD., CHANGHUA CITY, CHANGHUA COUNTY 500, TAIWAN (R. 0. C.)

RTHEAMLESFr &4, B EPRBLEEEP #PI T (The following samples was/were submitted and
identified by/on behalf of the client as) :

#55 & 5 (Sample Description) s EwA R

FfF B #1 (Sample Receiving Date) : 2010/11/19

A A H) M) (Testing Period) 2 2010/11/19 TO 2010/11/25

B E K (Test Requested) : %P8 RoHS 2002/95/EC B H4£E354 % E. (In accordance with the RoHS

Directive 2002/95/EC, and its amendment directives).

B3 F 3% (Test Method) : 4FIEC 62321: 20085 #4438, (With reference to IEC 62321: 2008.
Procedures for the Determination of Levels of Regulated Substances in

Electrotechnical Products).

(1) BRBER, RERBESTEARTREHAZREREGESE. /
Application of modified digestion by surface etching,
determination of Cadmium by ICP-AES.

(2) MABER, RERBLTERTEHARBRERLSGE. /
Application of modified digestion by surface etching,
determination of Lead by ICP-AES.

(3) BB, RBRRBEITRRTEHNAEBRARESE. /
Application of modified digestion by surface etching,
determination of Mercury by ICP-AES.

(4) ¥ASpot test / hoiling water extractionZ s:4mifl <448 . /
Determination of Hexavalent Chromium by Spot test / boiling

water extraction Method.

AR AR 5 LB R e 5L B XM 2% . / Delermination
of PBB and PBDE by GC/MS.

(5

~

Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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ZEEBAMRRF
LEI GIU METAL CO., LTD.
AL FAL T PR — R 18038

A5 (No.): CE/2010/B4063

B ) (Date): 2010/11/25

(AR 00000 T

NO. 189, SEC. 1, JHANGSING RD., CHANGHUA CITY, CHANGHUA COUNTY 500, TAIWAN (R. O. €.

X & R (Test Results) FAfZ(Unit): mg/kg

B # (Page): 2 of 6

e B B (Result) u AR
Method A5 PRAE
(Test Items) (Refor to) No.1 (MDL)

45 / Cadmium (Cd) (1) n.d. 2
4% / Lead (Pb) (2) n.d. 2
& / Mercury (Hg) (3) n.d. 2
55{84% / Hexavalent Chromium Cr(VI) by (4) Negative See Note 4
Spot test / boiling water extraction

2B Xdf / Sun of PBBs n.d. .
—RBR Monobromobiphenyl n.d. 5
Z %W / Dibromobiphenyl n.d. 5
Z&BEK / Tribromobiphenyl n.d. 5
WiRBEX / Tetrabromobiphenyl n.d. 5
BB / Pentabromobiphenyl n.d. 5
FRBER / Hexabromobiphenyl n.d. 5
AR/ Heptabromobiphenyl I 5
AGRBERE / Octabromobiphenyl n.d. 5
LB / Nonabromobiphenyl n.d. 5
+i&HEX / Decabromobiphenyl n.d. 5

% 4B ¥® 4 / Sum of PBDEs ba n.d. -
—&BF 8% / Monobromodiphenyl ether n.d. 5
BBt / Dibromodiphenyl ether n.d. 5
ZABEAAE / Tribromodiphenyl ether niuid 5

v LMt Ak / Tetrabromodiphenyl ether n.d. 5
B R ¥EE / Pentabromodiphenyl ether nzds 5
ik BE ¥t / Hexabromodiphenyl ether n.d. 5
BB A& / Heptabromodiphenyl ether n.d. 5
NGB REE / Octabromodiphenyl ether n.d. 5
L& Wi 3B / Nonabromodiphenyl ether n.d. 5
R oREE / Decabromodiphenyl ether n.d. 5

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. FRFEAF W » R #E IARIRR S BB = AR RMALD T BT A ATER B -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.comiterms_and_conditions.htm and,
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BEERARRF (50 0 PO
LEI GIU METAL CO., LTD.

BB BT H AL — R 1895
NO. 189, SEC. 1, JHANGSING RD., CHANGHUA CITY, CHANGHUA COUNTY 500, TAIWAN (R. 0. C.)

A5 (No.): CE/2010/B4063 B #l(Date): 2010/11/25 A (Page): 3 of 6

M IEE K (TEST PART DESCRIPTION):
No.l : 48# £ B48E (PLATING LAYER OF SILVER COLORED METAL)

fisE(Note) :

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (F#:E)

3. MDL = Method Detection Limit (7 7:{8:84&FR4E)

4. Spot-test:
Negative = Absence of Cr(VI) coating / surface layer (452 {88 7 5] 5{54%),
Positive = Presence of Cr(VI) coating / surface layer (488 T8 5] {8548,
The tested sample should be further verified by boiling-water-extraction method if the spot
test result cannot be confirmed. (¥ 3#%i%*E 8 LsEAE, W F ST dboiling-water-extractionif]
AT ki FaER)

Boiling-water-extraction:

Negative = Absence of Cr(VI) coating / surface layer (48R P{fia) R3] /B 4%),
Positive = Presence of Cr(VI) coating / surface layer (458 4483 <184 );
The detected concentration in boiling-water-extraction solution is equal or greater than 0.02
mg/kg with 50 cm? sample surface area. / FHERIRA=0.02 mg/kg with 50 cm? (sample surface

area)

5. "-" = Not Regulated (P 3R R AH )

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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LEI GIU METAL CO., LTD.
LB BT H PR — 18958
NO. 189, SEC. 1, JHANGSING RD., CHANGHUA CITY, CHANGHUA COUNTY 500, TAIWAN (R. O. C.)

$E#5 (No.): CE/2010/B4063 B #1 (Date): 2010/11/25 B # (Page): 4 of 6

1) BRBEATHAREZEN > RS TR2ER - (AE&MRF ERI) / These samples
were dissolved totally by pre-conditioning method according to below flow chart. (Cr®

test method excluded )
2) M AH : #HEM% / Name of the person who made measurement: Climbgreat Yang
3) @R 8 F A : ZE [ Name of the person in charge of measurement: Troy Chang

/_Flow Chart of Stripping method for metal analysis

ks /
Preparation
g RAMLEE /
Sample measurement & Crt
l 4% Pb ~ 43 Cd ~ 5k Hg
iAo L E AR
BB EEER / Add appropriate amount of digestion reagent
Prepare suitable acid solution *
¢ Tk ZE 3 E R L EATIHALEE SRR /
[Ee N O 50 Heat to appropriate temperature to extract
Put sample into acid solution *
'L AEpiE SRS [ Cool, filter digestate through
BEEHHEE / - filter
Dissolve plating layer *
v lor R EABE, |
ik ! Add diphenyl-carbazide for color development
Solution ‘
J' VR SRS LA AR, Bl iER A 540
B84 T AR TS LEE / nm &R
ICP-AES measure the absorbance at 540 nm by UV-VIS

Unless otherwise stated the results shown in this test report refer only ta the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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BEEBARE G A
LEI GIU METAL CO., LTD.

LB T H AR —RI1895K
NO. 189, SEC. 1, JHANGSING RD., CHANGHUA CITY, CHANGHUA COUNTY 500, TAIWAN (R. O. C.)

%A% (No.): CE/2010/B4063 B #7(Date): 2010/11/25 H$(Page): 5 of 6

$ABX/ 5 AR XS 24774 E |/ PBB/PBDE analytical FLOW CHART
1) #HAE : H%# / Name of the person who made measurement: Roman Wong
2) @A ‘A k&S [ Name of the person in charge of measurement: Troy Chang
kit A2 A/ First testing process ————p
FAFMEFIEFEA [ Optional SCIEEN PrOCESS «e-cnesmnses
#AALF | Confirmation process = « = «p

Sample / # &%

L

Sample pretreatment / # & A7 2

Screen analysis [ 1 8 547

"

L]

L ]
.IIIII'-.IIIl-..ﬁlrl..----l..---..-

b4
Sample extraction #: &5 3 M/
Soxhlet method % X

[
v

Concentrate/Dilute Extracted solution
R IR

!
v

Filter/ Bk i®E
v

Analysis by GC/MS /
ERCE

[
hd

Issue Report £iT3 &

Unless otherwise stated the results shown in this test report refer only ta the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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HEELBAH KRR ' R0 500 O O
LEI GIU METAL CO., LID.

BB SICT SRR — 1895

NO. 189, SEC. 1, JHANGSING RD., CHANGHUA CITY, CHANGHUA COUNTY 500, TAIWAN (R. 0. C.)

$A5(No.): CE/2010/B4063 B #(Date): 2010/11/25 B (Page): 6 of 6

% 3 ek 2 (End of Report) *#*

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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FELEAMRES] 0 10 O
MEI YUEN ADHESIVE TAPE CO., LTD.

234525 B AR AT AL B — 117171138
NO. 11. ALLEY ALLEY 1 LANE 117, SEC 1. CHENG KUNG RD., YANG HO CITY, TAIPEI
HSIEN. TAIWAN. R. 0. C.

A5 (No.) : CE/2009/25879 H#i(Date) : 2009/03/02 HF(Page) : 1 of 4

RTRRE SR E, %, ﬂé}gﬁi‘ﬁiﬁﬁﬁﬁﬂ'ﬁﬂT (The following samples was/were submitted and
identified by/on behalf of the client as) :

#esh & i (Sample Description) : DOUBLE SIDE TAPE

Hedb A58 (Style/Item No.) : HDS-2 HDS-1 DS-1

Yot B #9 (Sample Receiving Date) : 2009/02/23

) S H M (Testing Period) : 2009/02/23 TO 2009/03/02

ML R (Test Results) : %A TF—8 (Please refer to next pages).

SL‘M -J\,L df\%

Shinjyh Chen / Asst. Manager
Signed for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory - Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannat be reproduced, except in full, without prior written permission of the Company.
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the fimitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained herecn reflects the Company's findings
at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exanerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
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EELEAMRRS O L R
MEI YUEN ADHESIVE TAPE CO., LTD.

23452 & I Bk A RN —E 1173881 F 1198

NO. 11. ALLEY ALLEY 1 LANE 117, SEC 1. CHENG KUNG RD., YANG HO CITY, TAIPEI

HSIEN. TAIWAN. R. O. C.

555 (No.) : CE/2009/25879 E #(Date) : 2009/03/02 B ¥ (Page) : 2 of 4

A3 & £ (Test Results)

383K 3542 (PART NAME) NO.1 : HAEER (FaHE#EM4) (TRANSPARENT TWIN TAPE (EXCLUDING THE
RELEASE PAPER))

A ¥ R R
(Test Items) (Unit) (Method) AL | (Reault)
(MDL) NO.1
A T E LM / Phthalates
A —_FEE—TH; / DBP (Dibutyl % A A HEN 14372: 2004, RAFAMEH]| 0.003 n.d.
phthalate) (CAS No.: 000084-74- &/ H#FE AR =, / With reference to
2) EN 14372: 2004. Analysis was
performed by GC/MS.
A _VEETE; X T / BBP % R K FEN 14372: 2004, RAMEH| 0.003 n.d.
(Benzyl butyl phthalate) (CAS f&/H 4 4&M = . / With reference to
No.: 000085-68-7) EN 14372: 2004. Analysis was
performed by GC/MS.
HE_FE— 2-TATRIE / % AGA)ER A FON 14372: 2004, 2AAMBEM|  0.003 n.d.
DEHP (Di- (2-ethylhexyl) R/ W4k =. / With reference to
phthalate) (CAS No.: 000117-81- EN 14372: 2004. Analysis was
7) performed by GC/MS.
FME—FE—.E FE / DNOP (Di- % A S HEEN 14372: 2004, AAMMEH| 0.003 n.d.
n-octyl phthalate) (CAS No.: &/ HEE e 2. / With reference to
000117-84-0) EN 14372: 2004. Analysis was
performed by GC/MS.
BRE-_FEH 218 / DINP (Di- % AR K A BEN 14372: 2004, ARABEH 0.01 n.d.
isononyl phthalate) (CAS No.: R/ HE4EEMZ. / With reference to
028553-12-0) EN 14372: 2004. Analysis was
performed by GC/MS.
AR Ve — 28 / DIDP (Di- % AR B FEN 14372: 2004, RAMBAT 0.01 n.d.
isodecyl phthalate) (CAS No.: 1%/ H iR 2. / With reference to
026761-40-0) EN 14372: 2004. Analysis was
performed by GC/MS.

fi3E(Note) ¢
1. mg/kg = ppm: 0.1wt% = 1000ppm
2. n.d. = Not Detected (FKiH)
3. MDL = Method Detection Limit (7 #:{iRl3%MRME)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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MEI YUEN ADHESIVE TAPE CO., LTD.

234526 JLERAA T R —FZ117THIF 11

NO. 11. ALLEY ALLEY 1 LANE 117, SEC 1. CHENG KUNG RD., YANG HO CITY, TAIPEI

HSIEN. TAIWAN. R. O. C.

A5 (No.) : CE/2009/25879 HH#(Date) : 2009/03/02 H$(Page) : 3 of 4

T BH 44 AZE / Analytical flow chart of phthalate content

1) @HAH : #4859 [/ Name of the person who made measurement: Andy Shu
2) AFXEHFA : M¥F% /Name of the person in charge of measurement: Shinjyh Chen

RS ER/IS [
Sample pretreatment/separation

!

Hosb ERGRA & A ERUK
(%% 7 i US EPA 3540C) /
Sample extraction by soxhlet method
(Reference method US EPA 3540C)

!

EBGRRBIHE |
Concentrate/Dilute Extracted solution

!

AR H E R AT/
Analysis was performed by GC/MS

!

34 / Data

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, withaut prior written permission of the Company.
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MEI YUEN ADHESIVE TAPE CO., LTD.

234526 M ARAAT A —FTHIF115

NO. 11. ALLEY ALLEY 1 LANE 117, SEC 1. CHENG KUNG RD., YANG HO CITY, TAIPEI
HSIEN. TAIWAN. R. 0. C.

A5 (No.) : CE/2009/25879 HH#i(Date) : 2009/03/02 B (Page) : 4 of 4

#* 3B AR (End of Report) #**

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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